;PARTS BOOK -

!-spsm BH3000

CHAZY B RO 2R Ef"-'r‘”*XH%?I *

Direct Drive, Electronically-Controlled
Lock StItCh Button Hole Sewing M/C

@mh’tam

PMK-060306 SUNSTAR MACHINERY CO LTD

—-u-- —.—-‘—-'-, =




Button Holing $/M MODEL HF3% MT7] B &

MACHINE MODEL (SPS/D—BH3000 SERIES)

SPS /D - BH3000 - G

@ SunStar ® Button Holing Type 2ETE2
Pattern __| G : General Materials ZHI2
System K : Knitted Materials L|EZ

@ Series
A2 = @ Button Holing S/M Model Name

HE7Y 12| o




CONTENTS = X

| Machine Parts A RE
A. ARM, BED & Machine Body Parts e O ARM BED % 2| &E &
B. Upper Shaﬂ Mechanism .................................................. @ .............................................. Aé-g':_ _II';|.7;"
C. Lower Shaft Mechanism @ e 5= |
D. Presser Bar MEChAniSm e @ 20 3
E. Needle Bar Rocking Mechanism e @® HISM 23 27
F. Thread Release & Lowering Mechanism - @ AZXHE FX| 2HA
G. Upper thread trimmer Mechanism oo @ AAE 3
H. Lower thread trimmer Mechanism ................................ @ .......................................... 6|_A|_x2-| _E|.71|
|_ Y-Moving Mechanism ......................................................... @ ........................................ Y'OI% _II';|.71|
J. CUtter MECHANISM oot @ FHE 2|
K. Bobbin Winder & Hand Pullley Mechanism - (30 A7 HHEED 2
L. Lubrication MEChaNISM oo @ o
M. Table MECRANISM - @ Bl0]2 2 AlTjZ0| 2H
N. ACCESSOrES MECNANISI -+ @ OFMIALE] ZHA|
Il Control Parts Hy|Bg
0. Control Box MeChaniSm () R ZEEHIA T4
P. Operation Unit MECANISM oo @ QI 0|M SLIE 2H

2 A= Parts Book@=Z MAZI/ULE=Z M= AlE SJHELICH
This is a parts book. It cannot be used as a manual.




L
o
o.
>
ge)
0
[aa]
o
£
L
%)
O
=
B
ge)
o
o
£
<

Arm, Bed % I E Al




SunStar

Ref. No.| Parts No. | Note Name of Parts z | Q' ty Assﬁg_‘b'y
A-1 GP-008588-01 Arm ok 1
A-2 GP-015001-01 Bed /=t 1
A-3 01-007A-300G Face Plate w g 1
A4 01-008M-300G Face Plate Gasket wHa 7pAA 1
A-5 | SC-A174-1230 Screw (11/64” , n=40) e 4
A-6 01-010A-300G Rear Cover ] 7y 1
A-7 01-011M-300G Rear Cover Gasket s 7w 7pAA 1
A-8 SC-A174-1230 Screw (11/64” , n=40) FuAw Hipa 2
A-9 | SC-0543-2302 Screw (11/64” , n=40) xd AW P B 4
A-10 | 01-013A-300G Top Cover S5 1
A-11 GP-011060-00 Top Cover Gasket e TpAA 1
A-12 | SC-A174-1230 Screw (11/64” , n=40) 157 Ak 6
A-13 | 01-011A-120H Thread Take Up Lever Cover A 7] A 1
A-14 | $C-0528-1230 Screw (9/64” , n=40) A7 A FuA 1
A-15 01-018A-300G Motor Cover ZE AY 1
A-16 | 01-019A-300G Motor Cover Support Bar(9/32” , n=40) 2E A¥ AAE 1
A-17 | SC-0498-3710 Screw (11/64” , n=40) 2E A YA 6
A-18 01-021A-300G Upper Thread Trimmer Arm Cover AAAE ok Aw 1
A-19 | SC-A174-1230 Screw (11/64” , n=40) AANA A DA 3
A-20 01-023A-300G Pause Switch Cover A 2932 Ad 1
A-21 | SC-A174-1230 Screw (11/64” , n=40) WA 292 Aw DAl 3
A-22 | 01-025A-300G Hook Cover AW 1
A-23 01-026A-300G Hook Cover Shaft 7Y = 1
A-24 | SC-0110-1230 Screw (15/64” , n=28) A = FUA 1
A-25 | 40-004W1600 Washer 27w 2 o4 1
A-26 | 01-028A-300G Hook Cover Spring Plate AW 2=¥ 3 1
A-27 | SN-0101-1600 Nut (11/64” , n=40) AW 2z @ YE 2
A-28 | 01-018W-1600 Washer AW 228 3 94 2
A-29 | SC-0543-2302 Screw (11/64” , n=40) =AY 2z 3 Ay 2
A-30 | 01-032A-300G Bed Hinge Shaft W 37 = 2
A-31 | 01-033A-300G Bed Hinge Plate W T 817wy 2
A-32 | 06-102W-2350 Washer W T 3z 9 9A 4
A-33 | 08091SC-4113 Screw (M6 P1.0) W WA B 1AGA 4
A-34 | 01-034A-300G Bed Hinge Bracket W& 32 Bl 2
A-35 | 01A121S-811H Bolt (M10xL70) WE 87 B 18 BE 4
A-36 | 01A122S-811H Spring Wahser W 3A 2 94 4
A-37 | 01A123S-811H Wahser =t D = R (R 8
A-38 | 01A124S-811H Nut (M10xP15) W 87 Bl 14 YE 4
A-39 | 20-004S-300G Screw (M6xP10) Wz 74 = @i 2
A-40 01-039R-300G Hinge Rubber 3 A L5 2
A-41 Safety Plate Ass'y A (2) 1Set
A-42 | 01-028A-5030 Safety Plate oFA 1
A-43 | SC-0543-2302 Screw (11/64” , n=40) A H FuA 1
A-44 40-004W-1600 Washer 9} A 2
A-45 SN-0101-2700 Nut (11/64~ , n=40) HE 3
A-46 01S051S-306H Safety Plate Spring Hook otA g AxE Aol 1
A-47 SN-0119-2302 Nut HE 1
A-48 | 01S050S-306H Safety Plate Spring dAg Az 1
A-49 01-042A-300G Safety Plate Bracket kA g Bl 1
A-50 01S046S-306H Safety Plate Holder otA s & 1
A-51 | 06-051W-7400 Washer A &0 944 1
A-52 | 01S047S-306H Safety Plate Screw (11/64” , n=40) kA gt i Ab 1
A-53 | SC-0543-2302 Screw (11/64” , n=40) AT (z) FUA 2




L
o
o.
>
ge)
0
[aa]
o
£
L
%)
O
=
B
ge)
o
o
£
<

Arm, Bed % TS A




SunStar

Ref. No.| Parts No. | Note Name of Parts = o Q'ty Assﬁg_‘b'y
A-54 01-046R-300G Bed Support Rubber Wlc v g 2
A-55 | 01-047S-300G Bed Support Rubber Screw (11/64” , n=40) | W& w3 3% thixl )
A-56 | GP-009263-01 Model Sticker (Genernal) 2 2EA (Yurg) 1
A-57 | GP-009264-01 Model Sticker (knit) 29 2g7A (UEE) 1
A-58 Coution Sticker A3 2EA 1
A-59 | 01S006S-306H Brand Mark (Face plate) BAE oz (d3) 1
A-60 | 01S064S-306H Brand Mark BAE w3z 2
A-61 | 01-048A-300G Pause Switch (Set) vl A 2917 (z2) 1Set
A-62 | 01-054R-300G Cutter Driving Arm Shaft Rubber Cap A F% ¢ = 2 FupA 2
A-63 01-110R-1230 Face Plate Rubber Cap W 7Ry 1
A-64 | 01-007R-8130 Rubber Cap TEukA 2
A-65 | 04-104R-1230 Rubber Cap TEuA 4
A-66 01-144R-1230 Rubber Cap Tl 1
A-67 01-021R-1600 Rubber Cap I 5-ulA 3
A-63 44-011C-7400 Code Holder A Fr o] A 1
A-69 | SC-0365-3710 Screw (9/64” , n=40) FTFo| FYA 1
A-70 01-142A-257A Code Holder B T #o] B 3
A-T1 Rubber Wt 3z B B 3% 2
A-72 | 01-060M-300G Warning Sign Sticker I3 EA 2EA 3
A-73 | 01-061M-300G Threading Diagram A7 oz 1




Upper Shaft Mechanism
vE A

N\
B-48 .~ ﬁ ,‘}\’ @
) Ik @ B-43

. 7 B2
\\\B-44
\\\ ///
~

B11 B12

o\

B-22




SunStar

Ref. No., Parts No. | Note Name of Parts E = Q'ty Assﬁg_‘b'y
B-1 GP-014906-00 Upper Shaft Az 1
B-2 02-002A-300G Link Cam O] 1
B-3 02-003W-300G Washer A3 A 9A 1
B-4 02-003C-2500 Screw (9/32” , n=28) g3 A FJA 1
B-5 SC-0540-7600 Screw A (15/64” , n=28) g3 A @A A 1
B-6 SC-A308-4517 Screw B (1/4” , n=40) 23 A U4 B 9
B-7 10-009C-2700 Upper Shaft C-Ring Az C-8 1
B-8 02-016A-120D Upper Shaft Bearing(R) (6302ZZNR) A% % #lo]7 (6302ZZNR) 1
B-9 02-008A-300G Upper Shaft Bushing (F) Az A BA 1
B-10 02-009A-300G Upper Shaft Bushing (M) AE 2 A 1
B-11 02-011A-300G Upper Shaft Collar Az gte 2
B-12 SC-0317-2700 Screw (15/64” , n=28) A% gtk AU 4
B-13 02-119A-120D Main Shaft Motor F% nE 1
B-14 | 02-020S-120D Screw (M5x P0.8) 7z g I 4
B-15 | 07-011W-1230 Spring Washer % mE 2278 94 4
B-16 | 10-020W-2700 Washer F% =E oA 4
B-17 02-017A-120D Upper Shaft Coupling Az 7 Ze 1
B-18 | 08037SC-120D Serew (M6 X L8) A% ALY FUA (M6'LS) 4
B-19 02-019A-300G Upper Shaft Timming Pulley A% Elol® Z¢ 1
B-20 02-007C-2070 Upper Shaft Timming Pulley Fixing Ring | 4% glo|n £ 143 2
B-21 | SC-A308-4517 Screw (1/4” , n=40) Az eolw] Zg 1AUA 9
B-22 02-022A-300G Upper Shaft Belt Az Elojw] HIE 1
B-23 02-023A-300G Idler Base Ass'y olo] £ o] A(%) 1Set
B-24 Idler Base olo] 5 wlo] A 1
B-25 Idler Shaft olo] £ % 1
B-26 | 02-024A-300G Idler olo] 2 1
B-27 | SC-0140-5607 Screw (1/4” , n=28) olol S = A 1
B-28 | 09-025W-8270 Washer (09-025W-8270) olo] 5 = Hupa A4 1
B-29 | 02-027C-300G Idler C-Ring (¢ 30) olo] &8 C-#(&%730) 2
B-30 01-088A-7600 Idler Bearing olo] £ o] 1
B-31 | SC-0109-2350 Screw (M6 P1.0) ofo] S wlo] & H1}Ah 9
B-32 | 06-102W-2350 Washer obo] S o]~ HbA oA 9
B-33 02-032A-300G Idler Timming Pulley olo] £ Elol® E7 1
B-34 02-033A-300G Idler Timming Pulley Shaft ofo] £ Elol® Eg = 1
B-35 02-034A-300G Idler Timming Pulley Shaft Collar ofo] £ Elol® Eg = st 1
B-36 | 01A1425-811H Idler Pulley Bearing olo] 2 7 ol 2
B-37 | 02-036C-300G Idler Pulley C-Ring (¢ 20) olo] 5 Z7 c-8 (537422 2
B-38 | SC-0317-2700 Screw (15/64” , n=28) olo] 58 E7 & A4 2
B-39 02-038R-300G Upper Shaft Rubber Cap A& 7 Ry 1
B-40 | 02-038A-300G Bobbin Winder Driving Wheel A7 % & 1
B-41 | SC-0499-1230 Screw (11/64” , n=40) A7 TE W A 9
B-42 08-505A-300G Needle Bar Holder vhE Fo| 1
B-43 04-102A-300G Needle Bar Holder Slide Block w5 #o] &elojt BE 2
B-44 | SC-0128-7400 Screw (11/64” , n=40) v o] A 9
B-45 Needle Bar Frame Ass'y s T d(%) 1Set
B-46 04-004A-300G Needle Bar Frame vhsd 389 1
B-47 15-105A-2070 Needle Bar Frame Bushing v 99 &4 2
B-48 Stopper 2EY 1
B-49 04-108A-300G Needle Bar ZigZag Guide Block s A AT g EE 1
B-50 04-009A-300G Needle Bar Frame Shaft vhEd Ty = 1
B-51 | SC-0101-3710 Screw (15/64” , n=28) s 2d9 = DAY 1
B-52 | 04-011A-300G Needle Bar Frame Guide (Set) vhsd] Ed9 slelE (% 1Set
B-53 04-012A-300G Needle Bar Frame Guide v 389 slol 1




Upper Shaft Mechanism
vE A

N\
B-48 .~ ﬁ ,‘}\’ @
) Ik @ B-43

. 7 B2
\\\B-44
\\\ ///
~

B11 B12

o\

B-22




SunStar

Ref. No.| Parts No. | Note Name of Parts z o Q' ty Assﬁg_‘b'y
B-54 | 04-013A-300G Guide Shaft stolt % 1
B-55 | SC-0101-3710 Screw (15/64” , n=28) whst) 2aQd slol= At 1
B-56 04-016A-300G Needle Bar E1RS3e) 1
B-57 04-117A-300G Needle Bar Thread Guide uhs] Aok 1
B-58 | SC-A131-4522 Screw (1/8” , n=44) vhs Fuak 1
B-59 Needle s 1
B-60 04-020A-300G Needle Bar Guide ahsl okl 1
B-61 | SC-0211-7500 Screw (M4XP0.7) whsl ol A 1
B-62 04-007C-300G Needle Bar Frame st 289 AEH 2
B-63 | SC-0179-3710 Screw (11/64” , n=40) Hhsd] 29 g9 st 1
B-64 04-024S-300G Stopper Screw A (M4XL18) 285 WA} A 2
B-65 04-025S-300G Stopper Screw A Nut (M4) 2EF UA A YE 1
B-66 SC-0101-3710 Stopper Screw B 2E¥ A B 1
B-67 SN-0105-3400 Stopper Screw B Nut 2E3 WM} B YE 1
B-68 | 04-028A-300G Bushing W) =8 a2 1
B-69 08-001A-300G Thread Take-up Lever Ass'y A 7] (Set) 1
B-70 08-501A-300G Thread Take-up Lever Az 7] 1
B-71 08-502A-300G Needle Bar Crank st FYa 1
B-72 08-503A-300G Thread Take-up Lever Crank A7) a8 1
B-73 | 08-511A-123A Needle Bearing for B-74 BHst) 23 VoS wlo] 1
B-74 08-511A-123A Needle Bearing for B-75 A7) ABA Yol & o] 1
B-75 08-504A-300G Needle Bar Crank Rod kst A8a £o 1
B-76 | 085008S-306H Serew Hhsd 383 2o gt 1
B-77 08-506A-300G Thread Take-up Lever Crank Shaft A7 ada = 1
B-78 SC-0114-1230 Screw (15/647 , n=28) A7) 383 % A 1
B-79 04-014A-300G Needle Bar Crank Rod Guide Hhsd] 383 £ Jlolt 1
B-80 | 04-0155-300G Screw A (11/647 , n=40) Hhsd 83 2 slolt @b Al 1
B-81 SC-0178-7400 Screw B (11/64~ , n=40) st A8 £ slelt YA B 2
B-82 25-001A-300G Hand Pulley Driving Gear dAcEg F= 7)o 1
B-83 | SC-A308-4517 Serew (1/47 , n=40) TAUA 4




Low Shaft Mechanism
Ol= Al




SunStar

Ref. No.| Parts No. | Note Name of Parts £ ] Q'ty Assﬁg_‘b'y
c-1 07-001A-300G Low Shaft S 1
C-2 07-002A-300G Low Shaft Pulley = E4 1
c-3 SC-0317-2700 Screw (15/64” , n=28) 32 29 A 2
C-4 07-004A-300G Low Shaft Bearing(R) A 1
C-5 CL-000081-00 Low Shaft Collar 3% 7hg 1
c-6 SC-0103-5607 Screw (11/64” , n=40) F= ste AU 9
c-7 07-007A-300G Low Shaft (M) SERE R 1
c-8 SC-0317-2700 Screw (15/64” , n=28) CESET AR R 1
C-9 07-011A-2070 0Oil Pump Piston 2% H=Z J2E 2
Cc-10 07-012G-2070 0il Pump Piston Spring o9 Hx JyAE Ax¥ 2
C-11 07-013S5-2070 Oil Pump Piston Cap Screw(1/4” , n=40) | o H=Z 3|2 E nAl A 2
C-12 07-008C-300G Cap for Low Shaft Bushing(M) 32 F5A np) 4
C-13 44-134C-5700 Low Shaft (M) Nipple 3} F8A YZ 4
C-14 | 07-014A-300G Low Shaft (F) 32 A%A 1
C-15 44-013P-7500 Low Shaft (F) Nipple A & ARA UZA 1
C-16 07-010A-2070 Low Shaft (F) Nipple B = ARA YZ 1
C-17 SC-0317-2700 Screw (15/64” , n=28) 32 ALA g 1
C-18 | GP-013497-00 Hook Joint % z9E 1
C-19 07-019M-300G Hook Joint Lubrication Felt 3 29 E F§ ¥YE 1
C-20 | SC-0317-2700 Screw (15/64 , n=28) % z9E A4 4
C-21 07-032A-300G Hook Holder % 27 1
c-22 | 07-0228-300G Screw (11/64” , n=40) Jbub o] Al 9
C-23 | 07-023M-300G Low Shaft Bearing(F) Lubrication Felt | 8% A%4 3¢ W& 1
C-24 | 07-024S-300G 0il Adjusting Screw (9/32” , n=28) & 22 A 1
C-25 | 07-025S-300G 0il Adjusting Screw Nut (9/32” , n=28) S 24 Y4 YE 1
C-26 | 07-026S-300G 0il Adjusting Stud Screw (9/64” , n=40) | ¢ zA th}A} 1
C-27 | 07-027S-300G 0il Adjusting Rubber & 24 1% 1
C-28 07-028C-300G Hook Bushing Felt Presser Plate A "E =23 1
C-29 07-029A-300G Hook Ass'y 7hub () 1Set
C-30 | 07-045A-300G Bobbin wyl 1
C-31 07-031A-300G Bobbin Case Ass'y BHl Aol A (%) 1Set
C-32 07-130C-300G Low Shaft Collar Cover 3% tet Ad 1
C-33 | SC-0365-3710 Screw (9/14” , n=40) 3= 7he AW @A 2

C-34

WS-000126-00




Presser Bar Mechanism
S0 &




SunStar

Ref. No.| Parts No. | Note Name of Parts = o Q'ty Assﬁg_‘b'y
D-1 05-001A-300G Presser Driving Arm =2 1% of¢+ 1
D-2 SC-0109-2350 Fixing Bolt (M6XP1.0) A L2 TE ofdk ¥HEE A 2
D-3 20-0045-300G Fixing Bolt (M6XP1.0) B L2y 1HEE B 2
D-4 05-003A-300G Presser Drive Gear =2 FE7)9 1
D-5 SC-0164-2700 Screw (11/64” , n=40) r2h FE7o] ZAUYA 2
D-6 05-005A-300G Guide Bracket 7tol & H A 1
D-7 05-006A-300G Presser Bar Guide Bracket Bearing FE2d stolt Bl HolE 2
D-8 05-007A-300G Bearing Holder wolg &y 1
D-9 SC-0211-7500 Screw (M4 xP0.7) =y 3RV 1
D-10 05-009A-300G Guide Shaft E3 2
D-11 | SC-0105-7500 Screw (M4) T % z@Ya 4
D-12 | 05-011A-300G Presser Driving Arm Support Shaft e 7% 4 AAF 1
D-13 09-025W-8270 Washer FEg 7% 4 AAZ 9A 1
D-14 | SC-0317-2700 Screw (15/64” , n=28) =g 1% o A= 1Y} 1
D-15 05-015A-300G Presser Bar Lift Connectng Rod =2 &8 o4 £ 1
D-16 05-016S-300G Stud for Presser Bar Lift Connectng Rod | 2| d4Ec ¢ thix 1
D-17 05-017A-300G Roller for Presser Bar Lift Connectng Rod =2 £8 d4 £ 9 1
D-18 SC-0115-7400 Roller Nut FEfeddARE 27 YE 1
D-19 15-010W-5607 Roller Washer =E2&dd AR 29 94 1
D-20 05-022A-300G Lifter Lever 23 gy 2
D-21 | 05-023S-300G Stud(A) for Lift Lever 28w Ak (A) 1
D-22 05-020A-300G Lifter Lever Roller(A) 23 g 28 (A) 1
D-23 05-024S5-300G Stud(B) for Lift Lever 28 v g (B) 1
D-24 05-021A-300G Lifter Lever Roller(B) 22 4y =4 (B) 1
D-25 | 10-010W-7507 Washer A <9 ds 29 (A) 94 1
D-26 05-026W-300G Washer B 23 dd 28 (B) 94 1
D-27 | SN-0115-7400 Nut 22 dv =7 A4 YE 1
D-28 10-070A-300G Lifter Lever Shaft A 22 ¥ = (A) 1
D-29 SC-0317-2700 Screw (15/64" n=28) 28 gu = (A) YA 1
D-30 05-127A-300G Upper Thread Trimmer Driving Link AANAE = g 1
D-31 05-030A-300G Lifter Lever Shaft 22 gy = 2
D-32 09-025W-8270 Washer 22 gy = 9A 1
D-33 06-020C-7400 E-Ring 23 o = B-g 1
D-34 SC-0317-2700 Screw (15/64” , n=28) 28 g = A4 1
D-35 | 05-0345-300G Stud for Lifter Lever Shaft (3/16” , n=32) | %2 a4 whja} 3
D-36 05-035A-300G Presser Bar Holder FE ol 1
D-37 SC-0500-7400 Screw (15/64” , n=28) =20 Fo] FUA 1
D-38 05-036A-300G Presser Bar Lifter Link =2y &8 g3 1
D-39 | 43-0125-2070 Lifter Link Fixing Screw (3/16” , n=32) €9 g3 33 g 1
D-40 05-101A-1230 Presser Bar L2 1
D-41 05-040G-300G Presser Spring e 24 Az 1
D-42 | SC-0339-1230 Adjust Screw for Presser Foot (9/16” , n=20) | w2uk otd] 24 A} 1
D-43 05-002C-2500 Adjust Nut for Presser Bar (9/16” , n=20) | w==2ul qt&d 24 A YE 1
D-44 05-043A-300G Presser Bar Bushing 2 B 1
D-45 05-044A-300G Presser Rollar Bracket 2 27 B 1
D-46 05-045A-300G Presser Bracket Rollar 2o vgd g 1
D-47 SC-0215-1230 Screw (9/64” , n=40) FEU 1A 1
D-48 05S005S-306H G-Ring 18E 1
D-49 05-048A-300G Presser Bar Rollar =2y Eg 1
D-50 05-049A-300G Presser Bar Rollar Shaft 2 27 % 1
D-51 | SC-0317-2700 Screw (15/64” , n=28) L2 28 = IYR 1
D-52 05-051A-300G Presser Bar Guide FE2q ohy 1
D-53 SC-0543-2302 Screw (11/64” , n=40) Lag ohy AU 2
D-54 05-053A-300G Presser Bar Sensor Support =20 AA vA 1
D-55 | SC-0145-3800 Screw (9/64” , n=40) L2 A4 Bl 3G 2
D-56 05-055A-300G Presser Bar Sensor Plate FE2q AAg 1
D-57 | SC-0365-3710 Screw (9/64” , n=40) L2 AAE 1A 1
D-58 05-057A-300G Presser Bar Driving Motor 2 1% ng 1
D-59 02015SC-4113 Screw (M4 x P0.7) rah 3% me Fgat 4
D-60 01-017W-7600 Washer 9}A 4
D-61 15-027A-2070 Presser Bar Sensor Ass'y =20 AlA (R) 1Set
D-62 15-010W-5607 Washer =2 =83 94 1
D-63 05-007C-1230 Pressure Adjusting Bar oy zHE 1




Neddle Bar Rocking Mechanism
HSsUL T A




SunStar

Ref. No., Parts No. | Note Name of Parts E = Q'ty Assﬁg_‘b'y
E-1 15-001A-300G Motor Base ZE oA 1
E-2 43-072A-9570 Position Pin ZAA = 2
E-3 | SC-0305-5607 Screw (3/16” , n=32) 7E wols AU 5
E-4 15-012A-2070 Zigzag Motor A1 2E 1
E-5 | 02015SC-4113 Screw (M4 P0.7) 2E 24 A 4
E-6 01-017W-1600 Washer 2E 34 UA 9A 4
E-7 15-006A-300G Motor Lever e #e 1
E-8 SC-0317-2700 Screw (15/64” , n=28) 2g gy FuA 2
E-9 15-008C-300G Motor Lever Shaft 2E 8 & 1
E-10 | $C-0317-2700 Screw (15/64” , n=28) =g Ay = U4 1
E-11 15-010W-5607 Washer 2E g8 & A 2
E-12 15-011A-300G Zigzag Connecting Rod AT A4 & 1
E-13 15-012C-300G Zigzag Connecting Rod Shaft DAL A4 R = 1
E-14 | $C-0317-2700 Screw (15/64” , n=28) ATAT A4 2 2 A4 1
E-15 15-014A-300G Needle Bar Zigzag Lever (R) vhsd A4 g8 (Z) 1
E-16 SC-0109-2350 Zigzag Lever Bolt (M6XP1.0) AT 8 Z2E 1
E-17 15-016W-300G Washer AaAL de F A 1
E-18 | 15-017A-300G Needle Bar Oscillator Shaft Ass'y el £52(2) 1Set
E-19 15-118 A-300G Needle Bar Oscillator Shaft Hsd 253 1
E-20 15-117A-300G Needle Bar Zigzag Lever (F) v 2 2 e (A) 1
E-21 04-009P-7400 Taper Pin Folz I A& 1
E-22 | 15-018A-300G Needle Bar Oscillator Shaft Bushing (F) | uf&d 252 A&A 1
E-23 | 15-019A-300G Needle Bar Oscillator Shaft Bushing (R) | vl&sdl £ 5% T84 1
E-24 15-021A-300G Zigzag Sensor Bracket AT AA B 1
E-25 | SC-A156-4118 Screw (9/64” , n=40) ATAT AA BepAl Dua 9
E-26 15-027A-2070 Zigzag Sensor Ass'y AT AA (%) 1Set




Thread Release & Lowering Mechanism
SHIE TX A

F2 F9

@g

NG

F2d™s

%

Y

~_ F-
N
N

/

/
A—




SunStar

Ref. No., Parts No. | Note Name of Parts z | Q'ty Assﬁg_‘b'y
F-1 40-006A-BH30 Thread Release Solenoid Ass'y A2y £dkoE(R) 1Set
F-2 Solenoid Link Connecting Pin Lol 7 A 1
F-3 SC-0132-7500 Screw (M3 xP0.5) A2y £y ot FAUA 2
F-4 40-002A-300G Thread Release Solenoid Bracket ALy €d ot B 1
F-5 SC-0543-2302 Screw (11/64” , n=40) vl 1A UA 2
F-6 40-004A-300G Link Guide Plate PEE D 1
F-7 | 02014SC-4113 Fixing Bolt Jastolcdt 14 EE(MAXLE) 1
F-8 40-007A-300G Thread Release Solenoid Link A5Z7] £d ol HA 1
F-9 | 40-011S-300G Screw (11/64” , n=40) A5 27 %d ol 2 ATpA 1
F-10 40-008G-300G Thread Release Solenoid Spring ALy &Ly kol Az 1
F-11 | 40-009R-300G Thread Release Solenoid Rubber Asz27] £ ol I 1
F-12 | 40-010A-300G Thread Release Connecting Rod A3y dAZC 1
F-13 | 40-011S-300G Stud ASz7 AAZC SuA 1
F-14 01-116A-2350 Thread Guide with Two Hole 3w AAo| 1
F-15 01-027C-1230 Fixing Nut 74 AAo 1HYE 1
F-16 40-015C-300G Thread Guide with Three Hole oF Aok (4) 1
F-17 SC-A174-1230 Screw (11/64” n=40) oF Aohy (A) mA YA 1
F-18 40-124A-300G Sub Thread Tension Adjusting Ass'y Bz AzdE A2 (%) 1Set
F-19 40-224A-300G Sub Thread Tension Adjusting Shaft Bz Az4d A2 % 1
F-20 | 40-204A-1230 Thread Guide Disk Aehy AA 2
F-21 40-304A-1230 Sub Guide Disk Presser Plate Aok HA FE3 1
F-22 11086PM-A001 Spring Cover 228 A 1
F-23 GP-014851-00 Sub Thread Tension Adjusting Spring Bz AzA A2 ~x8 1
F-24 11088PM-A001 Stopper for Thread Tension Adjusting Sprng| Bz Aokl HA Az ~Ey 1
F-25 | 40-204A-2350 Nut Hz Az4 AX UE 1
F-26 40-205A-1230 Thread Release Pin Bz Az4 A2 3 1
F-27 40-001A-300G Thread Tension Adjusting Ass’y F AzA A2 (=) 1Set
F-28 40S002S-306H Thread Tension Adjusting Body F AzA A2 BA 1
F-29 40S003S-306H Thread Tension Adjusting Shaft F AzA AX = 1
F-30 | 40-604S-1230 Screw (9/64” , n=40) = AzA A% &= A 2
F-31 405006S-306G Thread Take-up Lever Spring A7 A2z 1
F-32 | 40-204A-1230 Thread Guide Disk Aery AA 2
F-33 40-304A-1230 Thread Guide Disk Presser Plate Aok HA &3 1
F-34 40-333G-123A Thread Tension Adjusting Spring F AzA AX AxE 1
F-35 11088PM-A001 Stopper for Thread Tension Adjusting Spring | A A& 24 ~za Ay 1
F-36 | 40-204A-2350 Nut AzA Ax JE 1
F-37 | 40-026P-300G Thread Release Pin AxF7 49 1
F-38 SC-0317-2700 Screw (15/64” n=28) F AzAE A (%) 34 1
F-39 01S033S-306H Arm Thread Guide Ass'y oF Aok Aol (z) 1Set
F-40 01S031S-306H Thread Guide (R) Aokl (%) 1
F-41 | SC-0120-1230 Screw (9/64” , n=40) Aokl TAUA 1
F-42 01-003C-250R Thread Guide (L) Aoy (#) 1
F-43 | SC-0120-1230 Screw (9/647 , n=40) Aokl TAUA 1
F-44 | 01-021A-8150 Thread Guide (L) Aok (3) 1
F-45 | SC-0120-1230 Screw (9/64” , n=40) Aokl wAUA 1
F-46 40-128A-300G Sub Thread Tension Adjusting Ass’ y(L) Bz AzHE A2 (s) (%) 1Set
F-47 40-281A-300G Sub Thread Tension Adjusting Shaft (L) | Bz A%24 &A% (s)% 1
F-48 | 40-204A-1230 Thread Guide Disk Aok AA 2
F-49 40-304A-1230 Threadk Guide Disk Presser Plate Aok HA FE3t 1
F-50 40S009S-306H Cover for Sub Thread Tension Adjusting Spring ¥ % A2AAX|(s})AzE Ay 1
F-51 11082SP-B001 Sub Thread Tension Adjusting Spring Bz AzAAZ () 228 1
F-52 Collar for Sub Thread Tension Adjusting Spring Bz AzAAZ(s)2z8 Jut 1
F-53 40-804W-1230 Stopper for Sub Thread Tension Adjusting Spring | Bz AA# 24 Az (s)~2EH 1
F-54 11089PM-A001 Nut Bz AzA A4 () UE 1
F-55 40S046S-306H Thread Detecting Plate Guide A A9 ek 1
F-56 RI-000053-00 Thread Detecting Plate Ring A 779 8 1
F-57 | SC-A170-4124 Screw (9/64” , n=40) A AW 8 DUA 1
F-58 40S047S-306H Thread Detecting Plate A 77 3 1
F-59 40-054C-300G Holder for Thread Detecting Line A ZAA Fo| 1
F-60 | 28-0595-300G Screw (M5XP0.8) A ZAA 7ol A 1
F-61 40-048 A-300G Upper Thread Guide Plate A ek 3k 1
F-62 Tension Release Driving Lever Bz A 537 FE44 1
F-63 | SC-0105-7500 Screw (M4xP0.7) UE wold =4 @A 1
F-64 | SC-0317-2700 Screw (15/64” , n=28) 94 24 dux AU 5
F-65 40-045A-300G Shaft for Upper Thread Adjusting Lever | 914 %4 % 1A} 1
F-66 | 13-021R-5300 O-Ring A 24 4y F 355 2
F-67 40-047A-300G Tension Release Driving Plate Bz A 537 Az 9 1
F-68 40-049A-300G Upper Thread Adjusting Lever (A) QA 24 Y (A) 1
F-69 | 11-0135-5060 Stud Secrew for (11/64" n=40) A 24 a8 (A) SAr 1
F-70 41-004A-300G Upper Thread Adjusting Lever (B) QA 24 ¢ (B) 1
F-71 | SC-A174-1230 Screw (11/64" n=40) 94 =4 44 (B) 2UA 1
F-72 | 01-018W-1600 Washer QA =4 ¥ (B) 94 1
F-73 Thread Guide Pin A ol Il 1




Upper Thread Trimmer Mechanism
TAE A




SunStar

Ref. No.| Parts No. Note Name of Parts = o Q'ty Assﬁmbly
G-1 10-001A-300G Upper Thread Trimmer Hinge Shaft AN B2 E 1
G-2 10-002A-300G Upper Thread Trimmer Hinge Shaft Collar | AAME 3 A& 7} 1
G-3 SC-0164-2700 Screw (M5xP0.8) AR dAE 7he A 2
G-4 01-042R-640L Upper Thread Trimmer Hinge Shaft Rubber Cap | AAFE 314 & 1 FulA 1
G-5 | 01-005W-300G Washer AR e oA 1
G-6 10-006S-300G Stud Screw for Upper Thread Trimmer Lever(15/64" , n=28) AANA dw 1A A} 2
G-7 10-007A-300G Upper Thread Trimmer Lever AR e 1
G-8 10-008C-300G Upper Thread Trimmer Lever Stopper AR de AEH 1
G-9 10-009A-300G Upper Thread Trimmer Lever Return Plate | 4AHE dld =& 1
G-10 10-010A-300G Upper Thread Trimmer Lever Collar AR g g 2
G-11 SC-A156-4118 Screw (9/64" , n=40) AR gy gEd FZga 2
G-12 | 10-012G-300G Upper Thread Trimmer Lever Extension Spring| 4AHE dle] o4 =& 1
G-13 10-013A-300G Spring Holder Plate AxE Aol 1
G-14 | SC-0531-2302 Serew (9/64” , n=40) ~z2) Aoz AYA 1
G-15 | 10-015G-300G Upper Thread Trimmer Extension Spring | AAFE 9l# A xg 2
G-16 | GP-013205-00 Upper Thread Trimmer Setting Plate AAA AE 3 1
G-17 | 10-017S-300G Roller Support Screw (3/16" , n=32) 28] QA A 1
G-18 | SN-0115-7400 Roller Support Screw Nut (3/16” , n=32) | &8 A 4 UE 1
G-19 10-020W-2700 Roller Support Screw Washer 28] AA whbAb 944 2
G-20 | 10-020S-300G Setting Plate Screw (M5xL10) Ag g Al (M5xL10) 1
G-21 10-022A-300G Upper Thread Trimmer Fixing Mes AR 1A A 1
G-22 GP-014332-00 Upper Thread Trimmer Moving Mes AN Zu A 1
G-23 | 10-024A-300G Upper Thread Tension Plate AR e 1
G-24 | 10-0258-300G Serew (1/8" , n=40) Wa 18 S 1
G-25 10-026R-300G Upper Thread Stopper Rubber AN AEY 1R 1
G-26 | 07-0228-300G Serew (11/64” , n=40) ANA 14 WA YA 1
G-27 10-020W-2700 Washer AR A wl A oA 1
G-28 | 07-011W-300G Spring Washer AR TA a2z oA 1
G-29 10-030A-300G Upper Thread Trimmer Opening Cam(A) | AAFE A A (A) 1
G-30 10-031A-300G Upper Thread Trimmer Opening Cam(B) | AAF2 44 7 (B) 1
G-31 | SC-0211-7500 Bolt (M4x P0.7) AR A A BE 2
G-32 | 02014SC-4113 Screw (MdxP0.7) AAE A A AU 2
G-33 | GP-014053-00 Upper Thread Trimmer Driving Lever AR TE A 2
G-34 | 10-067A-300G Upper Thread Trimmer Driving Lever Roller| AAHE F%& #w 29 1
G-35 | 10-036A-300G Upper Thread Trimmer Driving Lever Bearing | AAFE T35 #|w] #o]g 1
G-36 GP-007757-01 Hinge Screw For Driving Roller(3/16” , n=32) | 7% & th}a 2
G-37 10-042C-2700 0O-Ring 0-8 2
G-38 GP-010885-00 Longitudinal Feed Arm for Upper Thread Trim| AAFE A2 o]& <+ 1
G-39 10-040A-300G Roller for Long Longituinal Feed Arm AR A2 ol & &9 1
G-40 10-041A-300G Roller Shaft For Longituinal Feed Arm | AAHE A2 o]& o £¢ = 1
G-41 04-009C-3710 E-Ring AANA A Z o4& o 27 % E-Y 1
G-42 | SC-0317-2700 Screw (15/64" , n=28) AN AR olF & = I 1
G-43 | SC-0109-2350 Screw (M6 X P1.0) AAA AR olF & YA 1
G-44 GP-010891-00 Upper Thread Trimmer Driving Arm ANA L= oF 1
G-45 10-046A-300G Upper Thread Trimmer Lever Support Plate| AAF2 #l®| A 7 2 1
G-46 | SC-0211-7500 Serew (M4XP0.7) A dw AT A 1
G-47 | 10-020W-2700 Washer AR g AAS A oA 1
G-48 10-049A-300G Roller Shaft For Upper Thread Trimmer Driving Arm | AAHE 78 o &8 F 1
G-49 | 10-020W-2700 Washer AR TE o 28 = 94 1
G-50 | 10-050S-300G Nut (M5) ANA TE & 28 2 YE(MS) 1
G-51 10-053A-300G Roller For Upper Thread Trimmer Driving Arm AR L= o £ 1
G-52 | 10-054A-300G Upper Thread Trimmer Driving Arm Stopper | AAHE FEY 2EH 1
G-53 | $C-0211-7500 Serew (M4XP0.7) AR TEG ey I 1
G-54 | 10-020W-2700 Washer AAR TEG 2ET 9A 1
G-55 | SC-0109-2350 Serew (M6 PL0) A4 FEG HAUA 1




Lower Thread Trimmer Mechanism
OIALE A




SunStar

Ref. No.| Parts No. | Note Name of Parts z g Q'ty Assﬁg_‘b'y
H-1 10-058 A-300G Lower Thread Trimmer Driving Lever A A Ay 1
H-2 10-059A-300G Lower Thread Trimmer Driving Lever Roller| A4 ZZ #w Eg 1
H-3 10-060S-300G Stud Serew for Lower Thread Trimmer Driving Lever Roller | &FAFE ZHe #lw] S thia} 1
H-4 SN-0115-7400 Nut (3/16” , n=32) AR A= gy 27 g HE 2
H-5 10-062A-300G Lower Thread Trimmer Driving Lever Shaft| sAt4 Zr% gy % 1
H-6 | 07S020S-306H Washer FA4H AE dy = 9A 1
H-7 | 40-002C-2350 E-Ring FA44 A Ay 2 B-7 1
H-8 | SC-0317-2700 Screw (15/64” , n=28) A2 AE gy 2 Fua 1
H-9 10-066A-300G Lower Thread Trimmer Cam SAE A 1
H-10 10-067A-300G Lower Thread Trimmer Cam Roller AE A 29 1
H-11 43-012S-2070 Stud Serew(B) for Lower Thread Trimmer Rod| 3}AF2 o174 £ th}al (B) 1
H-12 10-068A-300G Lower Thread Trimmer Rod SAE dAd R 1
H-13 10-070A-300G Lower Thread Trimmer Cam Shaft AE A = 2
H-14 | SC-0317-2700 Serew (15/64” , n=28) FAH A = G 9
H-15 10-071S-300G Stud Screw(A) for Lower Thread Trimmer Rod| 3}AFE o1 Z & th}al (A) 1
H-16 | 10-073A-300G Lower Thread Trimmer Link (A) AR 83 (A) 1
H-17 | 16-015C-3710 Stud Screw for Lower Thread Trimmer Link (A) | d+AF2 &3 (A) DA 1
H-18 43-006S-2070 Stud Screw for Lower Thread Trimmer Link AR 3 d7 et 1
H-19 10-076 A-300G Lower Thread Trimmer Link (B) A2 83 (B) 1
H-20 | 16-015S-3710 Stud Screw for Lower Thread Trimmer Link (B) | &}AF2 #a (B) ghab 1
H-21 10-078 A-300G Mes Driving Lever WA 22 gy 1
H-22 | 16-0155-3710 Stud Screw for Mes Driving Lever Roller s Az gu Z7 chab 1
H-23 10-081A-300G Mes Driving Lever Roller WA ZE gy Sy 1
H-24 10-082W-300G Washer(A) for Mes Driving Lever WA 22 gu 94 (A) 1
H-25 10-083W-300G Washer(B) for Mes Driving Lever A ZE gy 94 (B) 1
H-26 10-084A-300G Lever For Lower Thread Retainer wA ke A Ee 1
H-27 10-085S5-300G Stud Screw for Lower Thread Retainer Lever(11/64” n=11) | =& stg|A e gt 1
H-28 10-086 A-300G Lower Thread Retainer WA glE A 1
H-29 | 10-087S-300G Screw (9/64” , n=40) AA e A v 2
H-30 10-088A-300G Fixed Mes for Lower Thread Trimmer Ass'y A 1A WA (%) 1Set
H-31 10-089S-300G Screw (9/64” , n=40) AE 1A vl & At 2
H-32 10-090A-300G Moving Mes for Lower Thread Trimmer A Ew A 1
H-34 | 10-092W-300G Washer SAHE A~ 3E 9k 1
H-35 | 10-090S-300G Serew (3/32 , n=56) FAE Sz Fba 1
H-36 10-094A-300G Lower Thread Clamp Plate Ass'y WA Aol (=) 1Set
H-37 | 10-090S-300G Stud Screw for Lower Thread Clamp Plate (1/8" , n=40) | A ZAo]gt th}A}

H-39 | 10-092W-300G Washer AA Aot 7y 94 1
H-40 10-098A-300G Lower Thread Presser Plate WA == g 1
H-41 10-096S-300G Serew A (3/32” , n=56) WA 29 chila 1
H-42 | 10-087S-300G Serew B (9/64” , n=40) U4 R2 g U B 1
H-43 10-101A-300G Opening Plate A dg A 1
H-44 10-102A-300G Opening Plate Roller g9e3 =g 1
H-45 10-103A-300G Opening Plate Rolller Shaft 989 2 = 1
H-46 | SN-0101-1600 Nut (11/64" n=40) 28 Y & YE 1
H-47 10-104A-300G Opening Plate B a3 B 1
H-48 | SC-A320-7900 Serew "A” (1/8”, n=40) g9 P 1
H-49 | SC-0531-2302 Serew “B" (1/8”, n=40) A8 dvA B 1
H-50 Stud Screw Opening Plate a2 chiia 1
H-51 | 10-105S-300G Screw (3/32” , n=56) A4 e gy 229 Fyat 1
H-52 10-108A-300G Lower Thread Trimmer Base Plate Ass'y A Hlol & I (%) 1Set
H-53 10-105A-300G Lower Thread Trimmer Base Plate A o] A~ T 1
H-54 10-106A-306G Lower Thread Trimmer Base Plate Cover A Hol A 3 AW 1
H-55 | 10-110S-300G Screw (11/64” , n=40) A ol A 3 Fual 4




Lower Thread Trimmer Mechanism
OIALE A




SunStar

Ref. No., Parts No. | Note Name of Parts E = Q'ty Assﬁg_‘b'y
H-56 | 10-111A-300G Needle plate (G) A (Yuks) 1
H-57 | 10-112A-300K Needle Plate (K) A (JES) 1
H-58 10-113S-300G Screw (9/64” , n=40) Az Aya 2
H-59 | 10-114A-300G Bobbin Catcher wul AH 1
H-60 | SC-0502-2302 Serew (9/64” , n=40) R LR 1
H-61 10-116A-300G Bobbin Catcher Bracket Byl AH Bl 1
H-62 10-117C-300G Bobbin Catcher Spring Holder BHl A Az Ao 1
H-63 | 10-118S-300G Stud Screw for Bobbin Catcher(15/64" , n=28) BHl Ax Bl ghuab 1
H-64 | SC-0215-1230 Screw (9/64” , n=40) BHl A B 2EH A 1
H-65 | 01S5034S-306H Nut (9/64” , n=40) wyl A BEsl 2EH YE 1
H-66 | SC-0543-2302 Screw (11/64” , n=40) g7 2Ed da 1
H-67 | 10-122A-300G Hook Cover Link (A) z Ad @3 (A) 1
H-68 | 10-123A-300G Hook Cover Link (B) % AY 83 (B) 1
H-69 | 10-124S-300G Stud Scerew(A) for Hook Cover Link z Aw 3 Al (A) 1
H-70 | 10-125S8-300G Stud Screw(B) for Hook Cover Link % 7w @3 g (B) 1
H-71 21-019P-120H Extension Spring Holder Pin for Lower Thread Trimmer | d}AFE Q4 AxZ8 ZHo] I 2
H-72 | 10-127G-300G Extension Spring(A) for Lower Thread Trimmer | &}A2 Qlz A~z (A) 2
H-73 | 10-128G-300G Extension Spring(B) for Lower Thread Trimmer A2 AA A= (B) 1
H-74 | 10-129R-300G Rubber for Lower Thread Trimmer Connecting Rod | 3}Al2 o124 2 Aw 1% 1




Y—Moving Mechanism
Y-O|& &




SunStar

Ref. No., Parts No. | Note Name of Parts z | Q'ty Assﬁg_‘b'y
I-1 20-001A-300G Y-Driving Motor Y-o]4 R2E 1Set
1-2 08076SC-4113 Screw (M5XP0.8) Y-ol& mE YA 4
1-3 20-010A-300G Y-Driving Pulley Y-ol& TE Zg 1
I-4 SC-0317-2700 Screw (15/64”, n=28) Y-ol4 T% 7 4t 2
1-5 20-010A-300G Y-Feed Driven Pulley Y-ol& X E9 1
1-6 SC-0317-2700 Screw (15/64”, n=28) Y-ol& £% E¢ U4 2
1-7 20-016A-300G Y-Feed Drive Timming Belt Y-o]4 Elojn W E 1
1-8 20-017A-300G Y-Feed Driven Pulley Shaft Y-ol$ 2% 29 & 1
1-9 20-018A-300G Y-Feed Driven Pulley Bearing Y-ol& £% Z4 wlog 2
1-10 20-019A-300G Y-Feed Timming Belt Holder Plate Y-o]4 Elojy HWE FHo]d 1
I-11 03057SC-A001 Fixing Bolt for Holder Plate WE o|lg 74 BE 2
1-12 20-121A-300G Y-Feed Arm Support Y-ol4 ol A A 1
1-13 20-022A-300G Y-Feed Shaft Y-ol& % 1
1-14 SC-0317-2700 Screw (15/64” , n=28) Y-ol4& = I 1
I-15 20-027A-300G Y-Feed Shaft Bearing Y-o]4 = w|o]d 3
1-16 20-028 A-300G Bearing Support Plate wolg 2z 2
1-17 SC-0531-2302 Screw (9/64” , n=40) wjo] & 22 At 2
1-18 15-027A-2070 Y-Feed Sensor Ass'y Y-ol& AlA (%) 1
1-19 20-032A-300G Feed Sensor Support Y-o]l& AlA wA 1
1-20 | SC-0543-2302 Screw (11/64” , n=40) Y-o| & A4 A A 2
I-21 01-017W-1600 Washer Y-ol& AlA v A 94 2
1-22 20-035A-300G Y-Feed Arm Support Shaft Y-ol £ AAY & 1
1-23 | SC-0164-2700 Serew (M5XP0.8) Y-ol %% AAHW = A 1
1-24 20-037A-300G Y-Feed Arm Y-o] 5% 1
1-25 20-038A-300G Return Cam Support Plate g8 A A2 1
1-26 20-039A-300G Return Cam B 1
1-27 SC-0211-7500 Fixing Bolt for Return Cam Support Plate| Z|&l 78 23 314 BHE 2
1-28 SC-0211-7500 Screw (M4 xP0.5) B RECEE=R8 VA 2
1-29 01-018W-1600 Washer g8 A AT 14 94A 4
1-30 20-043A-300G Feed Plate (G) ol&d (Yukg) 1
I-31 20-044A-300K Feed Plate (K) o3 (JEE) 1
1-32 SC-0211-7500 Fixing Bolt for Feed Plate (M4xP0.7) o3 IHEE 2
1-33 | 01-017W-1600 Washer o7 1A YA 2
1-34 20-047A-300G Feed Plate Guide o] 43 Jlol & 2
1-35 SC-A170-4124 Screw (9/64” , n=40) ol &gt 7tolE FH Al 4
1-36 20-049A-300G Feed Arm Support o] &9t 27 % 1
1-37 20-050A-300G Y-Feed Arm Supporter Cover Y-o] 49 AAW Aw 1
1-38 SC-0211-7500 Screw (M4 xP0.7) Y-o]4% AA Aw A 1
1-39 20-052A-300G Presser Foot Ass'y EEuk(z)-durg 1Set
140 | 20-521G-300G Fixing Spring 2 (4) 34 Az 1
1-41 20-522A-300G Presser Foot (U) =gu (4 2
1-42 20-523A-300G Presser Foot (L) =24 () 1
1-43 20-524S-300G Screw (3/32” , n=56) =28 (8)- At 2
1-44 20-053A-300K Presser Foot Ass'y - for Knit 2d (2)-ES 1Set
1-45 20-525A-300K Presser Foot (L)- for Knit 24 (3)-ES 1
1-46 SC-000501-00 Stud Screw for Presser Foot(9/64” , n=40) | =34 th}pat 1
1-47 20-157C-300G Finger Guard gANE 1
1-48 20-526R-300G Presser Foot Cushion Rubber (G) L2 Z4 78 (¥ug) 1
1-49 20-527R-300K Presser Foot Cushion Rubber (K)ention g Z4 1% (VEE) 2
1-50 20-055S-300G Adjusting Screw for Timing Belt Elo]W WE A#¥ 24 YA M5xL25) 1
1-51 10-050S-300G Tention Adjusting Nut for Timing Belt Efo]®] WE A& 24 YE(M5) 1
1-52 Y-Holder Bracket Y-2E B2l 1
1-53 20-0040-300G Screw (M6xP1.0) Y-2E 2el @Ak 3
1-54 20-060A-300G Y-Feed Guide Shaft Y-o]% 7lolE % 1
1-55 Screw (11/64” n=40) Y-o]& JtolE & YA 2
1-56 06-007C-1600 C-Ring ($19) C-Ring 2




Cutter Mechanism

HE TA

J




SunStar

Ref. No.| Parts No. | Note Name of Parts =z o Q'ty Assﬁg_‘b'y
J-1 28-001A-300G Cutter Driving Arm Shaft A 75 ¢ % 1
J-2 $C-0101-3710 Screw (15/64” , n=28) A 75 o = IuA 1
J-3 28-103A-300G Cutter Shaft A & 1
J-4 28-004A-300G Cutter Shaft Holder A€ & Fo| 1
J-5 SC-0317-2700 Screw (15/64” , n=28) A = o] A 2
J-6 28-006A-300G Cutter Driving Link Shaft Ad 7§ #3 F 1
J-7 $C-0317-2700 Screw (15/64” , n=28) A TE A3 2 Fihat 1
J-8 28-008A-300G Cutter Driving Link AE %5 ¥3 2
J-9 28-109A-300G Cutter Shaft Slide Block A€ & £ijolt BE 1
J-10 28-010A-300G Cutter Shaft Guide AE & <k 1
J-11 | SC-0151-5050 Screw (15/64” , n=28) AH = shl 74 VA 4
J-12 28-112A-300G Cutter Shaft Bushing A & BA 1
J-13 28-013S-300G Adjusting Screw for Cutter (1/2” , n=40) A 22 YA 1
J-14 28-014G-300G Spring for Cutter Adjusting A 24 A2x¥ 1
J-15 28-015A-300G Cushion Support for Adjusting Screw 2 YA A AAY 1
J-16 28-016S-300G Stud for Cushion Support (9/64” , n=40) | F4 AAW 14 b4 1
J-17 28-017S-300G Nut for Cutter Adjusting Serew(1/2" , n=40) AY 24 Y4 HE 1
J-18 28-018A-300G Cutter Mounting Plate A B2 1
J-19 SC-0211-7500 Screw (M4 xP0.7) A BZd z2A VA 2
J-20 28-020A-300G Cutter Adjusting Plate A 243 1
J-21 | $C-0211-7500 Screw (M4xP0.7) Ae 243 2494 2
J-22 28-022A-300G Cutter Holder A€ &Y 1
J-23 | 03057SC-A001 Screw (11/64” , n=40) AH = A 1
J-24 02-021A-1230 Collar for Cutter Driving Arm Shaft AE +5 & F 74 1
J-25 SC-0317-2700 Screw (15/64” , n=28) bl A 2
J-26 28-027A-300G Cutter Driving Arm AY 5 & 1
J-27 28-028P-300G Pin for Cutter Driving Arm AY 5 ¢ 9 1
J-28 SC-0164-2700 Screw (M5xP0.8) 3 Fa 1
J-29 21-019P-120H Spring Holder A28 Aol 1
J-30 28-031A-300G Cutter Link Shaft A a3 = 1
J-31 SC-0317-2700 Screw (15/64” , n=28) AE B3 £ A 1
J-32 02-003W-300G Washer A 83 & 14 9A 1
J-33 28-034A-300G Cutter Link Bracket A g3 v 1
J-34 | 080765C-4113 Screw (11/64” , n=40) AH B3 wepl Fua 1
J-35 | GP-014983-00 Stud Secrew for Cutter Link (15/64” , n=28) | A€ &2 th}a 1
J-36 GP-013235-00 Cutter Solenoid Bracket A€ EdlxolE BEA 1
J-37 SC-0194-2302 Screw (3/16” , n=28) A Sdrolt BEA 1R YA 4
J-38 08076SC-4113 Screw (M5xL10) AE £#lkolt THYAH(M5XL10) 3
J-39 06-026 A-BH30 Cutter Solenoid Ass'y AE £dlxolt () 1Set
J-40 Stopper Cushion 289 FA4 1
J-41 Solenoid Stopper &g ko]lE 2EH 1
J-42 Washer Z2EY 1A 94 1
J-43 Nut 289 14 YE 2
J-44 15-027A-2070 Cutter Sensor Ass'y A AA (=) 1
J-45 28-047A-300G Cutter Sensor Bracket AE AlA B 1
J-46 | SC-0543-2302 Screw (11/64” , n=40) A AQ 2l DU 1
J-47 28-061G-300G Extention Spring for Cutter Driving Arm | AE $% ¢ QA A= 1
J-48 28-0495-300G Screw (11/64” , n=40) Ag 14 YA 1
J-49 28-053A-300G Cutter (1/2”) A (1/2”) 1




£
L2
c
O
N -
(6]
L))
=
>
Q
>
o.
O
c
O
X
=]
®
O
£
=
£
Q0
Q0
O
[aa]

aZJ| 3 HE ET A




SunStar

Ref. No., Parts No. | Note Name of Parts E = Q'ty Assﬁg_‘b'y
K-1 25S001S-306H Hand Pully Driven Gear e g FE 79 1
K-2 SC-A308-4517 Screw (1/4” , n=40) AT Z7 7)o AU 4
K-3 | 255104S-306H Hand Pully W = 1
K-4 255105S-306H Hand Pully Shaft e Y = 1
K-5 25S006S-306H Stud Screw for Hand Pully Roller dc Eg =9 At 1
K-6 25S5007S-306H Hand Pully Roller T e =Y 1
K-7 | 255008S-306H Spring Pin sz 3 1
K-8 255009S-306H Hand Pully Bushing dc E7 A 1
K-9 | SC-0317-2700 Screw (15/64” , n=28) o zg 24 A 1
K-10 | 25S011S-306H Hand Pully Spring e F Azg 1
K-11 | 25S012S-306H Screw Ao 2o A 1
K-12 | 41S101S-306H Thread Winder Ass'y A7 (%) 1Set
K-13 41S001S-306H Thread Winder Base Ass'y A7 o]l (%) 1
K-14 | 41-002A-300G Thread Winder Driving Shaft A7 T8 1
K-15 | 41-018A-120H Bobbin Winder Action Body A7 A5 1
K-16 | 41S006S-306H Thread Winder Action pulley Az A% 4 1
K-17 SC-0104-5607 Serew (11/64” , n=40) TR 2
K-18 | 41S008S-306H Thread Winder Action Ring Az 2ed 1
K-19 | 41S009S-306H Bobbin Winder Shaft Rubber Ring A7 TEF 153 1
K-20 | 41-008A-300G Bobbin Stand wH AT 1
K-21 41-009A-300G Bobbin Stopper HH A& 1
K-22 | 41-010A-300G Bobbin Winder Adjusting Plate A7 24 % 1
K-23 | SC-0130-1230 Screw (1/8” , n=40) BN 1
K-24 06011SW-306H Washer 9tA 1
K-25 41-013A-300G Bobbin Winder Lever A7 e 1
K-26 | SC-0105-7500 Screw (M4xP0.7) TAYA 1
K-27 | 41S013S-306H Bobbin Winder Lever Shaft A7) e F 1
K-28 | 04-009C-3710 E-Ring (95) E-2 (2%75) 9
K-29 40-007W-1600 Washer A 2
K-30 | 41S014S-306H Thread Winder Adjusting Cam Az =R 1
K-31 | 02004SC-4113 Screw (M4xP0.7) TAUA 1
K-32 | 41S021S-306H Thread Winder Spring A7 A ~=E 1
K-33 415017S-306H Thread Winder Action Plate A7 AEd 1
K-34 | 41S023S-306H Screw (11/64” , n=40) U4 3
K-35 | 41S025S-306H Thread Winder Mes AZ7) dl & 1
K-36 | SC-0519-2302 Screw (9/64” , n=40) Fhat 2
K-37 | 41S027S-306H Thread Tension Control Ass'y Az AR 232 (=2) 1Set
K-38 | 41S034S-306H Thread Tension Cap Nut A7 22 A YE 1
K-39 40-804W-1230 Thread Tension Spring Stopper ARE 24 Az 2EY 1
K-40 GP-003213-00 Thread Tension Spring A7 z2A ~=¥ 1
K-41 40-024A-1230 Spring Cover 2Z38 74 1
K-42 40-108A-1306 Thread Tension Disk Aok HA 1
K-43 | 41S028S-306H Thread Tension Adjusting Shaft Ardd z4% 1
K-44 | 415026S-306H Thread Guide Plate A okl 3 1
K-45 | SN-0121-7400 Nut Ye 1




Lubrication Mechanism

= A

—

? Q. ap\ Y,
==y




SunStar

Ref. No. Parts No. | Note Name of Parts E | Q'ty Assembly
L-1 01-009R-2700 Code Holder (6N) It &Y (6N) 1
L-2 | SC-0365-3710 Screw (9/64” , n=40) 2c 20 YA 1
L-3 44-003A-300G Oil Filter Base Bracket 29 FE Hlo|& B 1
L-4 SC-0543-2302 Serew (11/64” , n=40) 29 e wlola v THUA 3
L-5 44-020C-2070 Oil Filter 2.9 e 1
L-6 44-019A-2070 Oil Filter Base 29 HE] Hlo|A 1
L-7 SC-0365-3710 Serew (9/64” , n=40) o9 HE 1A 2
L-8 44-009C-300G Holder for Oil Hose A F27e] A 1
L-9 SC-0365-3710 Screw A (9/64” , n=40) ZaF] A ZAUYAL 1
L-10 44-017C-300G Holder for Oil Hose B 32%0 B 1
L-11 SC-0365-3710 Screw B (9/64” , n=40) s 2%o] B YA 1
L-12 44-013C-300G Holder for Oil Hose C ot NG 1
L-13 | SC-0365-3710 Screw C (9/64” , n=40) Fa%te] C IAYA 1
L-14 44-015C-300G Holder for Oil Hose D 32%0 D 1
L-15 44-017C-300G Holder for Oil Hose E 3230l E 1
L-16 SC-0543-2302 Screw E (11/64” , n=40) s2%e] E A YA 1
L-17 44-019C-300G Holder for Oil Hose F ZAFo] F 1
L-18 SC-0365-3710 Screw F (9/64” , n=40) Z&Fo] F 24 AL 1
L-19 0il Wick for Lower Shaft Bushing(F) 3= ARA F8 44 1
L-20 44-012C-1230 0il Hose for Oil Terminal oY Hud F4 34 1
L-21 445002S-306H Return Hose for Oil Terminal o EHrd 3§ 34 1
L-22 44-023A-300G 0il Terminal Base 29 Eujd dol& 1
L-23 SC-0365-3710 Screw (9/64” , n=40) 249 gud wo]lA ZAYAL 3
L-24 | 44-025A-300G Felt Base AE o] & 1
L-25 44-026A-300G Felt Base Plate YE o]~ I 1
L-26 | SC-0543-2302 Screw (11/64” , n=40) AE o~ F 14 A 2
L-27 44-028M-300G Felt A FE A 1
L-28 | 44-029A-300G 0il Terminal 29 Eud 1
L-29 SC-0543-2302 Screw (11/64” , n=40) 2% EHud 14 4t 2
L-30 | 44-031R-300G 0il Window Packing 3 3% 47 1
L-31 44-032C-30G 0il Cap 3 1
L-32 | 44-033C-300G 0il Pipe 29 shojx 1
L-33 Wick for Oil Terminal 29 Erd §4 1
L-34 0il Wick for Lower Shaft Bushing(F) Az A BA F4 54 1
L-35 0il Wick for Needle Bar Frame s 99 F¢ 54 1
L-36 0il Wick Thread Take-up Lever A7) F& A 2
L-37 44-012C-1230 0il Hose for Lower Shaft Bushing(R) Az T BA F& A 1
L-38 0il Wick for Lower Shaft Bushing(R) Az 5 BA Zo oA 1
L-39 44-012C-1230 0il Hose for Oscillator Shaft Bushing(R) QEZX 3T BA F§ A 1
L-40 0il Wick for Oscillator Shaft Bushing(R) SEx T B o oA 1
L-41 01-011C-2350 Code Holder (5N) T &9 (5N) 2
L-42 | SC-0365-3710 Screw (9/64” , n=40) 2c 20 24 YA 2
L-43 06-033M-7400 0Oil Felt for Upper Shaft Bushing(F, R) AE A S B F4 "E 1
L-44 | 06-033M-7400 Oil Felt for Oscillator Shaft Bushing(F, R) | 5% A3 %4 3¢ AE 2
L-45 | 44-049M-300G Falt A 29 3F HE 1
L-46 44-050C-300G Oil Return Felt "E AAY 1
L-47 | SC-0365-3710 Felt Support AE AAd 2AGA 1
L-48 | 44-053R-300G Screw (9/64” , n=40) &3 AR 1
L-49 44-056R-300G 0Oil Cap Support 2.9 AE 2
L-50 | 44-054C-300G Oil Rejecter AIAT 94 BT WE Fo| 1
L-51 SC-0365-3710 Zigzag Connecting Rod Felt Holder WE Fo] IHYA 1
L-52 | 07-008M-3710 Screw (9/64” , n=40) AT A FE F§ YE 1
L-53 07-004M-7400 0il Wick for Zigzag Connecting Rod B AT A4 EE F4 4 B 1




Lubrication Mechanism

= A

—

? ap) ¥,
STy
Gy

L-

M m &

)
)

fee]
N




SunStar

Ref. No. Parts No. | Note Name of Parts E | Q'ty Assﬁg_'bly
L-54 0il Wick for Zigzag Connecting Rod B AT A4 E F4 $FAB 1
L-55 44-012C-1230 0il Hose for Zigzag Connecting Rod A AT A4 E F§ TXA 1
L-56 44-012C-1230 0il Hose for Zigzag Connecting Rod B AT A4 2 F4 4B 2
L-57 Cable Tie FHEs 24 Aol Fol 4
L-58 44-061M-300G 0il Felt for Needle Bar Crank s I3 F4 AE 1
L-59 44-062C-300G 0Oil Felt Holder for Needle Bar Crank vEd Z2W3 F§¢ FE 7o) 2
L-60 SC-0365-3710 Screw (9/64”, n=40) HEd 233 F4 LE Fo| IFUA 1
L-61 | 44-012C-1230 Hose }% 2324 F¢ 324 1
L-62 44-012C-1230 Hose 3% F8A g 54 1
L-63 44-012C-1230 Hose Hye o 3i TA 1
L-64 44-012C-1230 Hose FHIE 1
L-65 44-066A-300G 0il Pan AR 1
L-66 44-067M-300G 0il Pan Gasket o949l 7t 1
L.-68 SC-0347-1230 Screw for Oil Cap o uAl YA 1
L-69 44-005R-1230 0-Ring 0-% 1
L-70 44-010C-1230 Magenatic b %) 1
L-71 | 44-067A-300G 0il Stopper Plate Y 29 & 1
L-72 44-072R-300G 0il Pan Rubber Support A Y W pFuEE A 6
L-73 44-073R-300G 0il Pan Rubber Support B 22U W yFE WA B 2
L-74 GP-015727-00 0il Terminal 2 Eujd 1
L-75 | GP-015787-00 0il Hose Nipple(L) FH 52 UE(d) 1
L-76 GP-015788-00 Speed Controler 23 ZEEY 1
L-77 | 44-134C-5700 0il Hose Nipple FHza s 9
L-78 SC-0215-1230 Screw (9/64”, n=40) 29 Eud A 1

2
L-79 445002S-306H Oil Hose i 32




Table Mechanism
E|O|E &A




SunStar

Ref. No.| Parts No. Note Name of Parts = o Q'ty Ass'gg_rbly
M-1 GP-013778-00 Table glo] & 1

M-2 TZ-001-1000 Table Stand Ass’y glo] & g (%) 1Set

M-3 Table Drawer glo] & Al g 1

M-4 Support Bracket for Table Drawer glo] & A ukd B 2

M-5 Screw Nail dlold Ag B4 nepl 34 £ 4

M-6 91-007A-2302 Thread Stand Ass’y Ao Zo| (z):2T¢ 1Set




Accessories Mechanism
OrMIALE A




SunStar

Ref. No. Parts No. | Note Name of Parts E | Q' ty Assﬁg_'bly
N-1 91-102C-1230 Driver (L) celold (o) 1
N-2 91-103C-1230 Driver (M) cifoly (%) 1
N-3 91-103C-1230 Driver (S) calold (&) 1
N-4 91S004S-306H Spaner (9x10) 234 (9x10) 1
N-5 91-011C-12330 Oiler 29 F4% 1
N-6 Needle (DPx5 #11J)for D-BH3000G vhs (DPx5 #11J)for D-BH3000G 1
N-7 07-045A-2070 Bobbin Bl 2
N-8 91-001C-2700 L-Shaped Wrench (2mm) LA #AZ (2mm) 1
N-9 91-004C-2700 L-Shaped Wrench (2.5mm) LA @& (25mm) 1
N-10 | 91-003C-2700 L-Shaped Wrench (3mm) LA #:Z (3mm) 1
N-11 91-001C-3800 L-Shaped Wrench (4mm) LA @2 (4mm) 1
N-12 91-002C-2700 L-Shaped Wrench (5mm) LA @2 (5mm) 1
N-13 Fuse (0.5A) F2 (054) 1
N-14 Fuse (5A) F2 (54) 1
N-15 Fuse (6.3A) F2 (6.3A) 1
N-16 | 91-001C-1230 Accessorie Bag WA A 1
N-17 | 91-001C-120H Head Cover leAd 1
N-18 91-007C-300G Thread A7) - 1
N-19 91-020A-300G Pin Set A 1
N-20 91-008C-1230 0il LIRS 1
N-21 91-021C-300G Body Support LA AR S 1
N-22 | 04-026A-300G Gauge for Needle Bar Setting (G) sl A" Aol A (G) 1
N-23 | 04-027A-300G Gauge for Needle Bar Setting (K) vhsd A" AolA (K) 1
N-24 | 01A143S-811H Cable Tie (S) Alo] & Eol (4) 5
N-25 | 02-003A-2700 Cable Tie (M) Aol & Etol (%) 10
N-26 28-054A-300G Cutter (3/8") A€ (3/8") 1
N-27 28-056A-300G Cutter (17) A (17) 1
N-28 28-055A-300G Cutter (5/8") AE(5/8") 1
N-29 | 28-057A-300G Cutter (1%") A (14") 1




£
@2
c
o
L
o
o
=
>
o
o0
S
c
o
o

=EE 512 &l




SunStar

Ref. No.| Parts No. | Note Name of Parts z g Q'ty Assﬁg_'bly
0-1 SSBH-0000012 Control Box Ass'y ZEE uA(R) 1Set
0-2 GP-013455-02 Box Body uk 2 ulr) 1
0-3 GP-008671-00 Front Profile Upper Ay =z aslyd-4 1
0-4 10-016S-CPT1 Screw (M4 x L12) AR zgad-4 1Y (MAXLI2) 2
0-5 GP-008672-00 Front Profile Lower Ay z29d-3 1
0-6 10-016S-CPT1 Serew (M4 x L12) AMa z2sd-a 1A MeXLI2) 2
0-7 GP-008673-00 Rear Profile Upper Fn zavd-4 2
0-8 10-016S-CPT1 Screw (M4 x L12) I8 zadd-4 14 (M4XLI2) 4
0-9 GP-008674-00 Rear Profile Lower Ty zavld-s 1
0-10 | 10-016S-CPT1 Screw (M4 x L12) IHy z235d-5 1A (M4XLI2) 2
0-11 GP-008666-01 Upper Frame 7} 22 2 o -4 1
0-12 10-004M-SW68 Screw(M3 xL5) 72 A A -4 T LA M3XLS5) 4
0-13 GP-008663-01 Lower Frame 722 A -8k 1
0-14 | 10-004M-SW68 Screw(M3 X L5) 7t 222 -8 23 UAHM3XL5) 4
0-15 | GP-014587-00 Upper Cover A 1
0-16 | EP-000091-00 Control Box Fan ZEEuA Fan 1
0-17 | 01-002M-AU12 Serew (M4 X L35) ZEEu2~ Fan TAUAH(M4XL35) 4
0-18 | 09-041S-3701 Fan Nut(M4) A U E(M4) 4
0-19 | 10-004M-SW68 Serew(M3xL5) A A 1A YA M3XL5) 6
0-20 | GP-008667-00 Insulation Plate Aol Zdo|E 3
0-21 BD-000316-00 Backplane Board WZg o e 1
0-22 | 10-020M-SW66 Screw(M3x L12) Wz Be 7L (Set)(M3XLI12)| 18
0-23 GP-013458-00 Rear Cover A= 1
0-24 | 10-004M-SW68 Serew(M3XL5) AW 1FYAH(M3XL5) 6
0-25 | EP-000039-00 SMPS SMPS 1
0-26 | GP-008701-05 SMPS Bracket SMPS B 1
0-27 | 10-002S-SW66 Screw(M3xL8) SMPS A UAH(Set)(M3XL8) 5
0-28 | BD-000315-00 DDC Board DDC EE 1
0-29 | 10-002S-SW66 Serew (M3 x L8) DDC EE 13 1}pAH(Set) (M3 X L) 6
0-30 | BD-000313-00 Digital Board A" RE 1
0-31 | GP-008668-01 Digital Board Bracket fAd B He 1
0-32 GP-012617-00 Board Bracket Handle BE B &3] 1
0-33 | 10-073S-3701 Serew(M3x L10) BT Bl &to] 1AAH(M3XL10) 2
0-34 | GP-007198-00 SMD FET Ragiator Sheet tA¥ BE SMD FET #HIAE 1
0-35 | 10-002S-SW66 Serew(M3xL8) gAY BE 33 UAk(Set) (M3XLS) 4
0-36 01-001S-NET1 Screw (M3 xL6) A" BE Bl 3AUAHM3XLE) 2
0-37 BD-000314-00 Step Board ZElHT 1
0-38 GP-013453-01 Step Board Radiator 2 BT oy 1
0-39 GP-013452-01 Step Board Radiator Bracket 28l B odd v 3
0-40 GP-013610-00 Step Board Radiator Sub Bracket AElHE Bz ud B 3
0-41 | GP-013846-00 Radiator Sheet B 28R B9 E (B) 3
0-42 | 06-001C-SE50 Screw (M4 X L8) zelRE Hadgk 3 UYAH(MAXLS) 4
0-43 | 10-002S-SW66 Screw(M3xL8) 28luc wd Bepl T4UA(Set) (M3XLS) 6
0-44 | 10-002S-SW66 Screw(M3x L8) 298 32 ud vl T4 (Set) (MIXLS) 6
0-45 | 10-002S-SW66 Screw(M3xL8) FET A UAF (Set)(M3xL8) 36
0-46 01-005A-BT01 Step Board Fan ZH BT Fan 2
0-47 | 01-017C-DU33 Serew(M4 X L25) 2B HE Fan T4 VAH(M4XL25) 4
0-48 GP-013456-02 Step Board Bracket 28 BT B 1
0-49 GP-012617-00 Board Bracket Handle BE Bl &7 o] 1
0-50 | 10-073S-3701 Serew (M3 x L10) BE BePl £%o] AUAH(MIXL10) 2
0-51 | 10-002S-SW66 Screw(M3x L8) 28 HE 7AUA (Set)(M3XLS) 4
0-52 | 01-001S-NET1 Screw (M3 xL6) 28 me Hal 1 UAHMIXL6) 2
0-53 BD-000206-00 Main Board FEHT 1




£
@2
c
o
L
o
o
=
>
o
o0
S
c
o
o

=EE 512 &l




SunStar

Ref. No.| Parts No. | Note Name of Parts z g Q'ty Assﬁg_'bly
0-54 GP-007203-00 Main Board Radiator FZ BT "oy 1
0-55 10-012M-PT10 Main Board Stud F% HE XE E(3-5-15) 3
0-56 | 01-003S-2070 Screw (M4 x L16) BeAvho] 9. & THUAH(Set)(M4XL16) 1
0-57 | 10-003M-PT10 Screw (M4 x 1L10) IPM A AH(Set) (M4 xL10) 2
0-58 GP-008670-01 Main Board Bracket F% BC v 1
0-59 GP-012617-00 Board Bracket Handle BT B &7 o] 1
0-60 | 10-073S-3701 Screw (M3 x L10) BE Bl £%o] 1AUAHM3XLI0) 2
0-61 | 10-002S-SW66 Screw (M3 x L8) #% BT vHUYA(Set)(M3XL8) 4
0-62 01-001S-NET1 Screw(M3 X L6) F% B 2Pl 74UAH(MIXL6) 2
0-63 | 07-004S-SM5S Serew (M4 X 1L10) Fui A A A (Set) (M4 xL10) 1
0-64 | GP-008660-00 Cable Cover Aol & AH 1
0-65 | 10-003M-PTO1 Screw (M4 x L8) Alol & A 2P A M4XLS) 4
0-66 | GP-007711-00 Digital Board Sticker tAE BE AEHA 1
0-67 | GP-013457-00 Step Board Sticker 28 BE 2EFH 1
0-68 GP-007713-00 Main Board Sticker F% BT A€ 1
0-69 09-023C-SC53 QC Passed Sticker QC Passed 4E|#A 1
0-70 GP-013874-00 Voltage Sticker AgkateE 2EA 1
0-71 09-012S-CE53 Caution Sticker o] 22 ¥ 1
0-72 | 04-001C-SE50 Screw(ST5xL16) ZEEZ v 1HYAHA)(ST4XLS) 4
0-73 | 10-001M-PTO01 Screw (M6 x L45) LEEZ uta YA (B)(M6XL45) 4
0-74 10-003S-SW66 Spring Washer(M6) 2z 94 (@6) 4
0-75 | 10-004S-SW66 Washer (M6) 9} A (@6) 4
0-76 | 91-001C-BT10 Urethane Washer o e 9 A 4
0-77 | 91-001C-PT10 Table Washer o] & 944 4
0-78 CA-00342-00 SMPS Connecting Cablel SMPS A7 Alo]&1(y™) 1
0-79 | CA-00343-00 SMPS Connecting Cable2 SMPS 17 Ao|&2(%H) 1
0-80 | SC-000502-00 Step Board Stud STUD(£8 B E 14 STUD)(M3-305-5) 4




=
2
c
O
<
O]
(0]
=
=
c
>
c
9o
2
(]
Q
o

QmzjojM A




SunStar

Ref. No.| Parts No. Note Name of Parts = g Q' ty Assr?g.lbly
P-1 GP-013470-00 Membrane Switch Wugal 9% 1
P-2 GP-013468-00 Front Cover A AW 1
P-3 BD-000317-00 0/P Board 0/P BE 1
P-4 10-024M-SW66 Screw(ST3xL8) O/P RE THYA(ST3XL6) 2
P-5 01-001A-BHUP LCD LCD 1
P-6 GP-013601-00 Switch Cover 292 A 1
P-7 GP-013469-00 Fixing Screw For Rear Cove A 1
P-8 11-002S-5050 Serew(ST3XL8) ZuAw 2 YAH(STIXLS) 4
P-9 CA-000708-00 Operation Cable ZZ5 1A Ao & 1
P-10 | 15-026M-1000 Cable Tie Alol & Eho] 4inch 2
P-11 | GP-011455-00 Stand For OP Box OP Box &€& 1
P-12 | SC-000410-00 Screw (M4 x L12) OP Box ZAUAH(M4x12) 2
P-13 | SC-000411-00 Screw(ST4 X L16) OP Box ~¥E 1HUAHST4xXLI16) 4






